
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



912 S. Capital of Texas Highway, Suite 300
[...]
(check one). 

☒   Intermittent - dry for at least one week during most years 

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 

maintain significant aquatic life uses 

☐   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☐   USGS flow records 

☐   Historical observation by adjacent landowners 

☐   Personal observation 

☐   Other, specify: Click to enter text. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 63 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

Hackberry Gulley, Cotton Bayou 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

Small amount of water present.  

Date and time of observation: 7/3/2025 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☐   Urban runoff 

☐   Upstream discharges ☒   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 63 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☒   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional 

☒   Natural Area: trees and/or native vegetation; some development evident (from 

fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 55 of 63 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION  

The following is required for all publicly owned treatment works. 

Section 1. All POTWs (Instructions Page 89) 

A. Industrial users (IUs) 

Provide the number of each of the following types of industrial users (IUs) that discharge 
to your POTW and the daily flows from each user. See the Instructions for definitions of 
Categorical IUs, Significant IUs – non-categorical, and Other IUs. 

If there are no users, enter 0 (zero). 

Categorical IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Significant IUs – non-categorical: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Other IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

B. Treatment plant interference 

In the past three years, has your POTW experienced treatment plant interference (see 
instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, description of interference, and probable cause(s) and 
possible source(s) of each interference event. Include the names of the IUs that may have 
caused the interference.  

N/A 

C. Treatment plant pass through 

In the past three years, has your POTW experienced pass through (see instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

N/A 

D. Pretreatment program 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 63 

Does your POTW have an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

 

E. Service Area Map 

Attach a map indicating the service area of the POTW. The map should include the 
applicant’s service area boundaries and the location of any known industrial users 
discharging to the POTW.  Please see the instructions for guidance. 

Attachment: See Service Area Map 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  

Click to enter text. 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 57 of 63 

Click to enter text. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  

Click to enter text. 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: No SIUs or CIUs 

SIC Code: Click to enter text. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 63 

Contact name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Telephone number: Click to enter text. 

Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

N/A 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☒   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 63 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: N/A 

Subcategories: N/A 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☒   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

N/A 



 

3100 Alvin Devane Blvd, Suite 150 

Austin, Texas 78741 

Tel: 512.441.9493 

www.quiddity.com 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290  & 10046100   

 

Attachment H – Treatment Units and Process 

Chambers County Improvement District No. 3 

TPDES Renewal 

 

Treatment Process: 

 

The Chambers County Improvement District No. 3 Wastewater Treatment Facility (WWTF) is an activated sludge 

single-stage nitrification process. Raw influent is pumped through the lift stations into the elevated concrete 

headworks. Following the screening, the wastewater flow is split by train via weirs which is then conveyed to the 

aeration basins at each train. The wastewater is mixed with return activated sludge from the secondary clarifier 

to create mixed liquor and treated within the aeration basin to consume organics and break down ammonia. From 

the aeration basin, the mixed liquor flows to the secondary clarifier. After clarification, the treated effluent flows 

to the tertiary filters for filtration and then the chlorine contact basin for disinfection. After disinfection the 

treated effluent flows to the dechlorination chamber for dechlorination, and then to the polishing pond and the 

outfall. The waste activated sludge is processed by multi-stage aerobic digesters for solids reduction and 

stabilization prior to hauling for disposal. 

 

0.2 MGD Phase Treatment Units 

 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

Aeration basin 2 2(6,539.5 ft3) 

Secondary clarifier 1 34 ft diameter 

Chlorine contact basin 1 3,538 ft3 

Multi-Stage Aerobic Digester 2 2(6,658.1 ft3) 

 

 

0.5 MGD Phase Treatment Units 

 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

Aeration basin 3 3(7,157 ft3) 

Secondary clarifier 1 42 ft diameter 

Multi-Stage Aerobic Digester 3 3(7,282.1 ft3) 

Chlorine contact basin 1 3,168 ft3 

Dechlorination chamber 1 96 ft3 

 



 

 

 

 

 

 

 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100   

0.8 MGD Phase Treatment Units 

 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

Aeration basin 2 2(32,400 ft3) 

Secondary clarifier 2 2(42 ft diameter) 

Multi-Stage Aerobic Digester 2 2(32,400 ft3) 

Tertiary filter 2 2(180 ft2) 

Chlorine contact basin 2 2(3,200 ft3) 

Dechlorination chamber 1 240 ft3 

 







Jon Nimnann, Cluiirnmn 1:. . ,(%i •'; l;";l.i,
:f\\)]/'} ! ^i,'V',r'

Emily l.incllt'y, Commisswmr ^': ^ . ' \ ^';,

liobbyjanccka, Coimnis.wmrr \ '•'••• <;-';1.

Toby Hakrr, IwcuHve Oireclor

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
Protecting 'I'exas by Reducing and Prevenliiu] Pollution

Mays, 2021

Nick C. Heilenman, P.E.

JONES | CARTER
6330 West Loop South, Suite 150
Bellaire, Texas 77401

Re: Chambers County Improvement District 3
0.2 MGD Wastewater Treatment Plant
Permit No. WQooisSSy-ooi
WWPRLogNo. 0421/099
€N603736430, RNH1043063
Chambers County

Dear Mr. Heilenman:

On April 14, 2021, TCEQ received the project summary transmittal letter dated April 8, 2021 for
construction of a new 0.20 MGD average daily flow wastewater treatment plant for Chambers
County Improvement District No. 3 in Chambers County, Texas. The plant will be regulated by
Water Quality Permit WQooisSSyooi. The 0.20 MGD flow represents the current permitted
interim II phase which has and associated peak daily flow of 0.80 MGD (4Q), with permitted
effluent limits of 7 mg/1 of CBODg, 12 mg/1 ofTSS, 2.0 mg/1 of NHs-N, and 126 cfu/ioo ml of E.
coli while maintaining a dissolved oxygen concentration of 6.0 mg/1. The units comprising the
expanded treatment plant are listed below.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAG, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules
titled, Design Criteria for Wastewater Systems.

The design of the proposed wastewater treatment plant consists of the following treatment
units:

• Onsite lift station, 12' diameter, 30.25' deep
• Screen box with manual bar screen, 4.5' x 3' x 3.5 ft (H)
• 2 Aeration basins 52' x 12' x 10.48 SWD; 13,079 fts total volume
• l secondary clarifier, 34' diameter, 10' SWD; 9,079 fts total volume
• l chlorine contact basin

o 36'xi2'x8.8'peakSWD

o 238 ft3 for influent mixing and final effluent chambers
o Detention volume 3,564 ft3 to provide approximately 47 mins of contact time

I'.O.Iiox l;i()iS7 • Austin, I'rxas 78711-:i()87 • F) 12-2;i9-l()()() • la'c].lL'xus.,i;ov

Mow is our customer service? lc'cq.tcxns.^ov/aiKlomcrsurvcy

pnnlcd nn i <'(.'/( lcd ()<I|)P| u',in<j \/(.'<|cl<i)jtc IM',(I(! ink



Nick C. Heilenman, P.E.

Page 2
May 5,2021

The submitted summary transmittal letter contained requests for 4 variances to 30 TAG Chapter
217 requirements.

• The first requested variance was to 30 TAG 2l7.33(c)(2)(A) which requires an approach
channel to a weir be a straight distance equal to 20 times the head on weir distance. The
current configuration for the weir approach channel is 11.3 times the head on weir
distance providing 8.5 ft. of approach channel distance. The engineer is requesting to
use the 11.3 times the head on weir distance for the approach channel distance. TCEQ is
conditionally granting the requested variance on the condition that uniform flow be
maintained over the weir to enable accurate flow measurement.

• The second variance was to 30 TAG 2l7.l55(b)(5)(A)(i) which requires diffusers to be at a
minimum submergence depth of 10 ft. in an aeration basin for treatment plants rated at
greater than 100,000 gpd. The treatment units are fabricated off site and transportation
requirements limit the overall height of the unit to 12' 2". At this height the best diffuser
submergence depth is 9.39 ft. IVIanufacturers data submitted with the design assures
that adequate oxygen transfer and treatment will be attained at this 9 ft submergence
depth. Given the assurance of the manufacturer TCEQ is conditionally granting the
requested variance based on the condition that the aeration basins continue to meet all
dissolved oxygen requirements of 30 TAG Chapter 217.

• The final requested variance is to 30 TAG 2l7.28l(b)(3) which requires round corners in
the chlorine contact tank to ensure uniform flow through the basin. The system will be
fabricated by the manufacturer which creates basins for treatment system throughout
the United States and not all states have the rounded corner requirement. The engineer
is employing a mixing zone ahead of the standard flow basin which will enable complete
mixing of the treated water and the chlorine mixture. There should not be issues with
the flow through the basin therefore TCEQ is conditionally granting this variance based
on the condition that the plant continuously meet its required disinfection. If issues
arise with the ability to meet the required disinfection the granting of this variance may